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Branch 0300 - Pilsen

CERTIFICATE

No. 030 — 055326

About the qualities of a product
Certified quality: SLIPPERINESS according to the following test procedures:

DIN 51097  Testing of floor coverings; determination of anti — slip properties wet-loaded barefoot
areas; walking method — ramp test

DIN 51130  Testing of floor coverings determination of anti — slip properties; workrooms and fields of
activities with raised slip langer, walking method — ramp test

Product: Ceramic tiles dry-pressed, EN 14411, Annex G, group Bl,
type: KALLISTO ANTYSLIP 20 x 20 cm

Producer: CERSANIT S.A., Al. Solidarnosci 36, 25-323 Kielce, Poland

Production plant: OPOCZNO I SP.Z 0.0., Ul. Przemystowa 5, 26-300 Opoczno, Poland
Customer: CERSANIT S.A., Al. Solidarnosci 36, 25-323 Kielce, Poland

Order: Z 030170255

Achieved values:

Critical angle of slip

_ Critical angle of slip classification according
testing samples classification according DIN 51130 (shoes)

DIN 51097 (barefoot)

discharge volume V
30,6° R12
V4

The certificate is issued on the basis of the results of the tests stated in report no. 030-049902.
The certificate is extended based on the manufacturer's statement that the production technology is

KALLISTO ANTYSLIP 20 x 20 cm 29° B

unchanged.

Number of pages of certificate: 1

Certificate validity: till 315t July 2020

The certificate can be cancelled upon finding non-adherence to the certified parameters of product
qualities.

Ing. Alexander Trinner

Plzen 17" July 2017 Branch Director

Warning: Without a written consent of the representative of the head of the authorised person, this report must not reproduced otherwise
than in its entirety.
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